

American Standard Test

美标认证证书

ZD-04



Shenzhen Precision Eyewear
Testing & Inspection Services Co., Ltd.



中国合格
评定国家
标准
实验室
CNAS L2210

Test Report

Report No.: PL 2004781

Page 1 of 9

Applicant:

Address of Applicant:

Date of Receiving Samples: Apr 23, 2020

Testing Period: Apr 23, 020 to Apr 30, 2020

Description of Samples

The submitted sample and sample information was/were submitted and identified by/on behalf of client:

Sample Name: Face Shield
Model No.: ZD-04
Device Type: Face Shield
Quantity: 8 Pairs
Material: Plastic
Scale No.: Not provided
Lenses Type: Transparent
Frame Color: Transparent /White
Lenses Color: Transparent
Manufacturer/Brand: Not provided
Buyer: Not provided
Dimension: Not provided
P/O. No.: Not provided
Country of Origin: Not provided
Country of Destination: Not provided

Tests Conducted: As requested by the applicant, refer to attached page(s) for details.



To be continued

Issued by stamp

Date of Issued: Apr 30, 2020

For and on behalf of:

Shenzhen Precision Eyewear
Testing & Inspection Services Co., Ltd.

Manager: WenHua Li

American Standard Test

美标认证证书

ZD-04



Shenzhen Precision Eyewear
Testing & Inspection Services Co., Ltd.



中国合格
评定国家
标准
实验室
CNAS L2210

Test Report

Report No.: PL 2004781

Page 1 of 9

Applicant:

Address of Applicant:

Date of Receiving Samples: Apr 23, 2020

Testing Period: Apr 23, 020 to Apr 30, 2020

Description of Samples

The submitted sample and sample information was/were submitted and identified by/on behalf of client;

Sample Name: Face Shield
Model No.: ZD-04
Device Type: Face Shield
Quantity: 8 Pairs
Material: Plastic
Scale No.: Not provided
Lenses Type: Transparent
Frame Color: Transparent /White
Lenses Color: Transparent
Manufacturer/Brand: Not provided
Buyer: Not provided
Dimension: Not provided
P/O. No.: Not provided
Country of Origin: Not provided
Country of Destination: Not provided

Tests Conducted: As requested by the applicant, refer to attached page(s) for details.



To be continued

Issued by stamp

Date of Issued: Apr 30, 2020

For and on behalf of:
Shenzhen Precision Eyewear
Testing & Inspection Services Co., Ltd.

Manager: WenHua Li



Shenzhen Precision Eyewear
Testing & Inspection Services Co., Ltd.



中国合格
评定国家
认可
实验室
CNAS L2210

Test Report

Report No.: PL 2004781

Page 2 of 9



.....

Conclusion:

Tested Samples

Submitted Samples

Standard

ANSI / ISEA Z87.1 - 2015 Occupation and Educational
Personal Eye and Face Protection Devices, only test
the related parameters, please refer to
"Tests Conducted Summary" for details

Result

Pass

.....

尺寸/SIZE: 320MMX220MM

镜片厚度/LENS THICKNESS: 0.25MM

防雾/Anti-Fog



- ① 大屏设计 透光性好 防飞溅 防起雾
Wide vision, transparent, splash-proof, anti-fog
- ② 头部高回弹海绵佩戴舒适没有勒痕
High elastic sponge
- ③ 高弹性伸缩带
High elastic expansion belt